
EXHIBIT 4 TO PRE-FILED TESTIMONY IN SUPPORT OF 
CITGO’S PETITION FOR AN ADJUSTED STANDARD (AS 2008-008) 

 

 1

 

 

JAMES E. HUFF, P.E. 
Vice President 
 

 
Expertise: Wastewater Treatment Planning and Design 
  Stream Surveys/Antidegradation Analysis   
   
Experience: 
 
Since 1980, Mr. Huff has been vice president of Huff & Huff, Inc. responsible for projects pertaining to 
wastewater treatment, design and operation, water quality studies, hazardous waste management, 
groundwater and soil remediation, and compliance assessments.   
 
Mr. Huff has directed 15 municipal wastewater treatment design projects.  Examples of municipal design 
projects are listed below: 

- Belt filter press system for aerobic digested sludge, with sludge mixer and control system. 
- Sludge storage pad with enclosure 
- Bar screen 
- Grit, washer replacement 
- Tertiary filter rehabilitation 
- Secondary/Tertiary high flow bypass with chlorine contact tank and flow measurement and 

blending 
- Anaerobic digester supernatant treatment for ammonia removal using SBRs (1999 ACEC-IL 

Engineering Excellence Merit Award project.)  
- Conversion from chlorine to sodium hypochlorite disinfection 
- Conversion of wet weather storage facilities to store-treat basins, with effluent disinfection  
- In-stream high purity oxygen injection into effluent and receiving stream for increasing stream D.O 
- 1 million gallon excess flow storage/treatment concrete tank for new CSO with disinfection 

 
Mr. Huff is currently the Project Manager for preparation of a Facilities Plan for the Village of New Lenox 
and in 2007 completed for the Village of Barrington a Facilities Plan that evaluated the treatment options 
for future nutrient removal and the need to upgrade to Class A sludge.  Mr. Huff has also conducted 
several CSO studies including Long-term Control Plans, Nine Minimum Controls, O&M Plans, and Water 
Quality Impact Studies.  He is currently working on CMOM evaluations for three communities. Two novel 
in-stream aeration systems, using high-purity oxygen on a shallow Illinois stream, were designed by the 
firm, and have operated successfully for over twenty years.  In stream aeration feasibility is currently being 
investigated on Salt Creek under a contract with the DuPage River/Salt Creek Work Group. Mr. Huff has 
also completed two value engineering projects, one on an expanded wastewater treatment plant and the 
other for an excess flow holding tank to offload the sewer system.  The Galesburg Sanitary District 
pretreatment ordinance and revisions have been prepared under Mr. Huff’s direction. 
 
Mr. Huff has designed industrial wastewater treatment plants ranging in size from less than one thousand 
gallons per day to eight million gallons per day.  He has assisted two petroleum refineries with biological 
nitrification issues and evaluated the impact an industrial user’s sodium sulfate discharge would have on 
the POTW, including the anaerobic sludge process.  Mr. Huff directed the treatablility studies for 
breakpoint chlorination for ammonia discharge in an inorganic wastewater stream from a petroleum 
refinery and assisted in the full-scale start up, and directed a treatablility study evaluating another 
industrial discharger’s proposed sodium sulfate discharge will have on an Indiana POTW.  Mr. Huff has 
worked in a variety of industries on wastewater projects, including: petroleum refineries, cosmetics, 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



EXHIBIT 4 TO PRE-FILED TESTIMONY IN SUPPORT OF 
CITGO’S PETITION FOR AN ADJUSTED STANDARD (AS 2008-008) 

 

 2

foundries, plating, printed circuit boards, inorganic and organic chemical plants, pharmaceutical 
manufacturers, and meat packing.  Examples of industrial wastewater designs are listed below: 
  

- Sequential batch reactors (SBRs) for BOD5/COD reduction at pharmaceutical plant, pretreatment 
system subject to the Pharmaceutical Categorical Pretreatment Standards 

- Replacement of a rotary drum pre-coat filter with a belt filter press for cosmetic wastewater stream, 
with polymer addition 

- Side stream SBR for nitrification on meat packing three-stage lagoon 
- Breakpoint chlorination for ammonia removal at chemical plant, petroleum refinery  and also a 

meat packer 
- Land application, with winter lagoon at chemical plant 
- Copper removal from printed circuit board facility using sodium borohydride 
- Integrated settling basin/ sludge drying beds at foundry 
- Completed a preliminary engineering evaluation for a chemical plant for upgrading its overloaded 

wastewater land application system, which included conversion of the winter storage lagoon to an 
aerated lagoon with an anaerobic first stage lagoon  

 
He has also designed cluster wastewater treatment systems with subsurface discharge for seven residential 
developers/country clubs, an outdoor event facility, and a temple.  These systems are typically 10,000 to 
20,000 gpd, utilizing two SBRs, computer controlled, followed by a large leach field.  These unique 
systems are permitted under the IDPH under a unique experimental use permit provision. 
 
On the Fox River, Mr. Huff was project manager for a group of municipal dischargers on a project to 
collect and analyze weekly water quality samples along the river, its tributaries, and outfalls at over 30 
locations to establish a better database on un-ionized ammonia levels.   Mr. Huff has directed fish, mussel, 
benthic, and water quality surveys for municipal, storm water, and industrial discharges located on the 
following waterways: Beaver Creek, Cedar Creek, Deep Run, Flint Creek, Mississippi River, Thorn Creek, 
North Kent Creek, Tyler Creek, Kiswaukee River, Chicago Sanitary & Ship Canal, and Casey Fork Creek, 
and has completed antidegradation studies as part of many of these studies.  Thermal studies, mixing zone 
studies, and multi-part diffuser designs have been completed for a variety of clients. A thermal study on 
the Illinois River is on-going.  Sediment sampling, Sediment Oxygen Demand, and habitat evaluations 
have been completed on Salt Creek and the DuPage Rivers.  
 
From 2004 to 2007, Mr. Huff was the lead consultant for NIPC (now CMAP) to review FPA requests for 
consistency with the Commission’s Water Quality Management Plan.  Mr. Huff has completed over 150 
FPA requests, including the Facilities Plan associated with these.  Antidegradation and nutrients have been 
two major issues on many of these applications. Mr. Huff serves on the Illinois Nutrient Technical 
Advisory Committee, representing the American Council of Engineering Companies – Illinois (ACEC-IL). 
 Mr. Huff has been involved in eleven site specific rule changes and adjusted standards in Illinois.  These 
studies have included ammonia, D.O., BOD5, TSS, TDS, and sulfates.   
 
From 1987 through 1990, Mr. Huff was a part-time faculty member, teaching the senior level 
environmental courses in the Civil Engineering Department at IIT-West in Wheaton, Illinois.   
 
From 1976 to 1980, Mr. Huff was Manager of Environmental Affairs for Akzo Nobel Chemicals, a 
diversified industrial chemical manufacturer.  At Akzo, Mr. Huff was responsible for all environmental 
activities at eight plants located throughout the United States and Canada.  Technical work included 
extensive biological and chemical treatability studies as well as designing new facilities, including two 
wastewater pretreatment facilities, a land application system, and an incinerator system.   
 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



EXHIBIT 4 TO PRE-FILED TESTIMONY IN SUPPORT OF 
CITGO’S PETITION FOR AN ADJUSTED STANDARD (AS 2008-008) 

 

 3

Previously, Mr. Huff was an Associate Environmental Engineer in the Chemical Engineering Section at 
IIT Research Institute (IITRI).  Much of this work involved advanced wastewater treatment development, 
including applying a combination of ozone/UV treatment of cyanide, PCB's, RDX, HMX, and TNT and 
the use of catalytic oxidation of cyanide using powdered activated (carbon impregnated with copper in 
refinery activated sludge units.  At Mobil Oil's Joliet Refinery Mr. Huff was employed as an Advanced 
Environmental Engineer during the construction and start-up of the largest grassroots refinery ever 
constructed.  Mr. Huff was responsible for wastewater training, permitting start-up, and technical support 
as well as for water supply, solid waste, and noise abatement issues at the refinery from 1971 to 1973.  
 
Membership 
 
Illinois Association of Wastewater Agencies 
American Council of Engineering Companies - IL 

Environmental Committee 1999 – 2005 
Chairman-June 2000-2004 

Board of Directors – 2005-2009 
Vice President-2007-2009 

Water Environment Federation Member  
Illinois Water Environment Federation  
National Water Well Association 
 
Licenses: Registered Professional Engineer- Illinois  
  Class 2 Wastewater Operator-Illinois 
  Class K Industrial Wastewater Operator-Illinois 
Education: 
 
1966-1970  Purdue University, West Lafayette, Indiana 

B.S. in Chemical Engineering 
 
1970-1971  Purdue University, West Lafayette, Indiana 

M.S.E. in Environmental Engineering 
 
1974-1976  University of Chicago 

Graduate School of Business.  Part time 
 
Honors:  Omega Chi Epsilon (Chem. Engr. Honorary) 

President's Academic Award 
Graduated with Distinction 
Fellowship from the Federal Water Quality Admin. 

 
Thesis:   "Destabilizing Soluble Oil Emulsions Using Polymers with Activated 

Carbon," Major Professor, Dr. James E. Etzel 
Selected Papers: 
 
"Ozone-U.V. Treatment of TNT Wastewater," E.G. Fochtman and J.E. Huff, International Ozone Institute 
Conference, Montreal, May 1975. 
 
"Characterization of Sensory Properties:  Qualitative, Threshold, and Supra-Threshold," J.E. Huff and A. 
Dravnieks, American Water Works Assoc. Seminar, Minneapolis, MN, June 1975. 
 
"Control of Rendering Plant Odors by Wet Scrubbers:  Results of Plant Tests," R.H. Snow, J.E. Huff, and W. 
Boehme, APCA Conference Boston, MA, June 1975. 
 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



EXHIBIT 4 TO PRE-FILED TESTIMONY IN SUPPORT OF 
CITGO’S PETITION FOR AN ADJUSTED STANDARD (AS 2008-008) 

 

 4

"Alternative Cyanide Standards in Illinois, a Cost-Benefit Analysis," L.L. Huff and J.E. Huff, 31st Annual 
Purdue Industrial Waste Conference, Lafayette, IN, May 1976. 
 
"Cyanide Removal from Refinery Wastewaters Using Powdered Activated Carbon," J.E. Huff, J.M. Bigger, and 
E.G. Fochtman, American Chemical Society Annual Conference, New Orleans, LA, March 1977.  Published in 
Carbon Adsorption Handbook, P.N. Cheremisinoff and F. Ellerbusch, Eds., Ann Arbor Science Publishers, Inc., 
1978. 
 
"Industrial Discharge and/or Pretreatment of Fats, Oils and Grease," J.E. Huff and E.F. Harp, Eighth 
Engineering Foundation Conference on Environmental Engineering, Pacific Grove, CA, February 1978. 
 
"A Review of Cyanide of Refinery Wastewaters," R.G. Kunz, J.E. Huff, and J.P. Casey, Third Annual 
Conference of Treatment and Disposal of Industrial Wastewater and Residues, Houston, TX, April 1978.  
Published as:  "Refinery Cyanides:  A Regulatory Dilemma," Hydrocarbon Processing, pp 98-102, January 
1978. 
 
"Treatment of High Strength Fatty Amines Wastewater - A Case History," J.E. Huff and C.M. Muchmore, 52nd 
Conference - Water Pollution Control Federation, Houston, TX, October 1979.  Published JWPCF, Vol. 54, No. 
1, pp 94-102, January 1982. 
 
"A Proposal to Repeal the Illinois Pollution Control Board's Construction Permit Water Regulations," J.H. 
Russell and J.E. Huff, Chicago Bar Record, Vol. 62, No. 3, pp 122-136, Nov.-Dec., 1980. 
 
"Measurement of Water Pollution Benefits - Do We Have the Option?"  L.L. Huff, J.E. Huff, and N.B. 
Herlevson, IL Water Pollution Control Assn 3rd Annual Conference, Naperville, IL, May 1983. 
 
"Evaluation of Alternative Methods of Supplementing Oxygen in a Shallow Illinois Stream," J.E. Huff and J.P. 
[...]
804 36544 169 7681.6 0.02 0.9 75 3409 12.7 577.3 1.31 60 10.6 481.8 0.37 16.8 0.277 12.6
979 46376 121 5731.9 0.012 0.6 38 1800.1 16 757.9 1.87 89 7.4 3505 0.1 4.7 0.145 6.9
708 33244 126 5916.2 0.022 1.0 40 1878.2 15.15 711.4 3.1 146 7.43 348.9 0149 7.0 0.311 14.6
698 28757 212 8734.3 0.015 0.6 135 5561.9 24.4 1005.3 4.3 177 7.81 321.8 0.877 36.1 0.34 14.01
1344 55036 173 7084.2 0.02 0.8 103 4217.8 14.64 599.5 2.58 106 9.19 376.3 0.13 5.3 0.27 11.1
1096 43235 188 7416.3 002 0.8 135 5325.5 17.4 6864 3.24 128 8.09 319.1 0.15 5.9 0.3 11.8
734 32934 151 67752 0.013 0.6 103 4621.5 19.86 891 I 2.13 96 8.74 392.2 0.111 5.0 0.272 12.2
644 32817 166 8458.9 0.011 0.6 77 3923.7 17.29 881.1 2.47 126 9.28 472.9 0.464 23.6 0.225 11.5
455 19808 136 5920.7 0.019 0.8 17 740.09 12.2 531.1 4.52 197 2.77 120.6 0.1 4.4 0.119 5.2
795 29704 232 8668.262 0.01125 0.42 56 2092.3 11.91 445.0 5.28 197 2.944 110.0 0.1 3.7 0.093 3.5
532 29727 182 10169.8 0.015 0.84 45 2514.5 22.14 1237.14 1.69 94.4338 9.17 512.4 0.99 55.31922 0.273 15.255

777 34457 170 7585 0.016 0.71 72 3159 167 757 123 8 356 IS 0.237 11
455 19808 121 5732 0011 0.42 17 740 11.9 445 60 3 110 4 0.093 3
1344 55036 232 10170 0.022 1.03 135 5562 24.4 1237 197 II 512 55 0.34 15

656 31185 256 12169.7 0.01 0.475 54 2567.1 36.3 1725.63 198 94 9,8 465.9 4.57 217.2 0527 25.053
931 39599 186 7911.3 0.011 0.468 30.9 1314.3 40.12 1706.46 1.86 79 10.3 438.1 5.48 233.1 0_367 15.61
783 42577 82 4458898 0016 0.870029 124 6742.7 23 1250.67 1.25 67.971 7.93 431.208 2.75 149.5362 0.242 13.159

0 0 0 0 0 0 0 0 0
0 0 0 0

0

16

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 17

This data was analyzed statistically to determine the occurrence probability for flow and 

pollutants based on the crude production rate of the refinery.  The statistical analysis utilized the 

data from August 1997 to March 2007.  However, the data for the period August 2001 through 

December 2002 were not included in this analysis because the crude unit was out of service.  

Therefore, the waste loads were not typical during this period.   

 

The statistically determined 90 percentile occurrences were utilized to estimate average monthly 

conditions, and the 95 percentile occurrences were utilized to develop maximum daily 

conditions.  The production based flow values (in gal/bbl) and pollutant loads (in lb/1000 bbl) 

were multiplied by 170,341 bbl/day, the maximum monthly crude charge observed during this 

period, to determine design conditions for the refinery WWTP.  The statistical analysis of this 

data is included in Appendix B.  A summary of the data is presented in Table 3-4.   

 

Based on our analyses of the production based flow data, the refinery had reduced water usage 

and even with the changes in production and crude quality, the refinery has maintained the 

reduced water usage.   

 

These data show that TSS, oil and grease and COD wasteloads have increased by greater than 

60% as compared to historical data.  These results are consistent with the increased usage of 

heavy crudes. The increased COD and TSS loads place an increased stress on the wastewater 

treatment plant and require more extensive operation in order to maintain effluent quality and 

comply with the effluent regulations.  The BOD is lower; however, the higher COD is expected 

to result in a much slower to degrade organic component and requirements for tighter wastewater 

treatment plant operation in order to achieve effluent quality criteria is needed.  

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 18

TABLE 3-4 

SUMMARY OF DESIGN WASTEWATER LOADINGS 

 

 

Design Monthly Average Loading Design Monthly Average Loading  

Parameter lb/1,000 bbl(1) lb/day lb/1,000 bbl(2) lb/day 

Flow 

BOD5 

TSS 

O&G 

COD 

NH3 

Phenol 

Sulfide 

Fluoride 

39(3) 

59 

41 

19 

232 

6.25 

3.45 

0.6 

1.2 

6.64(4) 

10,050 

6,984 

3,236 

39,519 

1,065 

588 

102 

204 

42(3) 

63 

46 

22 

255 

7 

3.7 

0.71 

1.34 

7.15(4) 

10,731 

7,835 

3,748 

43,437 

1,192 

630 

121 

228 

 

NOTE: Crude Charge = 170,341 bbl/day 
(1) 90 percentile occurrence  
(2) 95 percentile occurrence 
(3) gal/bbl 
(4) MGD

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 19

 

3.2 CURRENT WASTEWATER COLLECTION AND TREATMENT SYSTEM 
The refinery has an extensive wastewater collection and treatment system.  This system has 

continued to be upgraded and improved.  Figure 3-1 shows the Process Flow Diagram for  

Lemont Refinery wastewater treatment system.   A process design summary of the system is 

presented in Table 3-5.  This section presents a review of the specific components of the facility.   

 

Separate collection systems for the process and non-process wastewaters have been developed.  

The process wastewaters from the north plant and south plant areas of the refinery are collected  

separately and can be pretreated in separate corrugated plate interceptors (CPI) for removal of 

free oils and settleable solids.  Cyanide and non-cyanide sour waters are stripped separately and 

then combined with the south plant area process wastewaters upstream of the south plant CPI 

separators.  Stormwater and non-process wastewater from the refinery are collected and directed 

into a 52 million gallon (MG) stormwater basin.  This stormwater basin provides in excess of 14 

days equalization capacity.   

 

The discharge from the north plant and the south plant areas is pumped to two (2) 4.6 MG 

process wastewater storage tanks (TK485 and TK486).  These tanks, which replaced a single 2 

MG tank (Tank 114), were put in service in early 1993.  These tanks provide approximately five 

(5) days of equalization capacity.  The tanks are equipped with floating roofs with oil skimmers 

and provide removal of free oils and settleable solids.  The tanks are operated in parallel and 

provide adequate capacity to allow shutdown and servicing of either of the tanks without 

disruption of the treatment process.  In 2000, the refinery installed an induced gas floatation 

(IGF) system to treat the discharge from tanks 485 and 486.  The induced gas floatation system 

induces gas bubbles into the chemically treated process stream.  This allows floatation and 

skimming of the oil and suspended solids.  The objective of the IGF is to remove insoluble 

oil/organics and suspended solids.  This allows this stream to go directly to the activated sludge 

system.   

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



FINAL
CLiUUi'iiRS (2)

SEDlM£NTATION

~

I~:.z ern >,---<:>4--------------------------------------- ......... ",-.e-o

'------'---- '" "'"

STORM WATER
BASIN

2~.6 MILLION GALLON
(PROCESS WATER STORAGE TANKS

485 AND 416)

SOUTH PLANT CPI
SEPARATORS

'0 SUJOC(
"'<>wooc

NORTH PLAl'lT CPI
SEPARATORS

N
o

• INCLUDES PROCESS WATER FROM SENECA AND CHICAGO CARSON AND HYDROSTATIC TEST WATER

PROCESS FLOW DIAGRAM OF EXISTING WASTEWATi
TREATMENT FACILITIES

LEMONT REFINERY
LEMONT, ILLINOIS

CAOf'U: cm:o-f\~

Figure 3-1

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 21

TABLE 3-5 

PROCESS DESIGN SUMMARY EXISTING WASTEWATER TREATMENT PLANT  
Unit Plant Configuration 

Stormwater Basin 
   Capacity, MG 
 

 
52.0 

Process Wastewater Storage Tank (TK485 & TK486) 
   No. Units 
   Capacity (each), MG 
   Total Detention Time, days 
 

 
2 

4.6 
4.2 

Induced Gas Flotation 
   Vessels 
   Outside Diameter (ft) 
   Length (ft) 
   Operating Pressure (psig) 
   Temperature (°F) 
 

 
1 

10 
30 
12 

85-130 

Equalization Tank 
   Capacity, gal 
   Depth, ft 
   Detention Time, @ 6.0 MGD, hrs 
 

 
250,000 

16 
1.0 

Sedimentation Tank 
   Diameters, ft 
   Side Water Depth, ft 
   Surface Area, sq ft 
   Overflow Rate, @ 6.0 MGD, gpd/sq ft 

 
100 
16 

7,850 
764 

 
Aeration Tanks  
   No. of Tanks 
   Total Volume, MG 
   Depth, ft 
   Detention Time, @ 6.0 MGD, hrs 
 

 
3 

1.92 
12 
7.7 

Aeration 
   Number of Blowers (2 on-line, 1 spare) 
   Horsepower, each 
   Total Horsepower Applied 
   Air Flow Rate, each, scfm 
   Discharge Pressure, psig 
   Total Operating Capacity, scfm 
 

 
3 

300 
600 

5,500 
7.0 

10,000 

Final Clarifier(s) 
   Total Number  
   Diameter, ft 
   Side Water Depth, ft 
   Surface Area, sq ft (each unit) 
   Overflow Rate, @ 6.0 MGD, gpd/sq ft 
 

 
2 

100 
14 

7,854 
382 

Treated Water Basin 
   Capacity, MG 

 
16 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 22

This modification has reduced the wasteload to the equalization basin and the sedimentation 

tank.  The 0.25 MG equalization tank still receives the cooling tower blow down, sanitary sewer 

discharge, supernatant from sludge thickeners and the Zeolite softener backwash.   

 

Stormwater is pumped from the stormwater basin into the equalization tank where it is mixed 

with these streams, or it can be by-passed around the equalization tank and added directly to the 

aeration basins.  The combined equalization provided by the 9.2 MG in process wastewater 

storage tanks, the 52 MG stormwater basin and the 0.25 MG equalization tank allows the process 

wastewater and stormwater additions to the treatment plant to be controlled and regulated to 

obtain the best performance through the WWTP.   

 

To provide optimum conditions for ammonia nitrogen removal in the winter, stream is injected 

into the equalization tank.  The stream addition is provided to maintain aeration basin operating 

temperatures of greater than  70°F.  Since 1997, the minimum monthly average aeration basin 

temperature has been over 73°F.   

 

The combined wastewaters flow to a single stage activated sludge treatment system which 

includes three (3) aeration basins operated in parallel with a total aeration basin volume of 1.92 

MG.  Aeration is provided by a fine-bubble diffused aeration system.  Phosphorus is added to the 

aeration basins as a nutrient for the biological organisms.  The activated sludge is settled in one 

of the two 100 ft diameter secondary clarifiers.   

 

Because of air pollution regulations, the refinery has installed a scrubber on the carbon monoxide 

boiler associated with the Fluid Catalytic Cracker (FCC) unit.  This unit began operation in 

October 2007.  The purge stream from this unit is treated in a new physical-chemical treatment 

system as shown in Figure 3-2.  This purge treatment unit (PTU) is designed to handle 300 gpm 

and this stream can contain an elevated ammonia nitrogen discharge. Therefore, a breakpoint 

chlorination-dechlorination system has been   

Electronic Filing - 
Received, Clerk's Office August 1, 2008



N
W

I..

I PLOT SIZE

------"" •• _ • • _ •• _ • f-----------!

SAnERY Ut.4ITS

45' x 120'1

CITGO FCC Environmental &.
Yield Improvement Project

10'

PTU EQUIPMENT ARRANGEMENT
OPTION 28: OPEN - ART SYSTEM

Figure 3-2
PTU Treatment System

OAT(

10/14/2004

OWG NO

SK-PTU-28

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 24

installed to treat the ammonia nitrogen in this discharge.  As shown in Figure 3-1, this stream 

discharges to the treated water basin where it is combined with the discharge from the activated 

sludge system.  The purge stream is inorganic and high in total dissolved solids and is not 

compatible with a biological treatment system.   

 

The tertiary treatment system consists of a 16 million gallon polishing lagoon known as the 

Treated Water Basin (TWB).  The purpose of the TWB is to provide additional settling of any 

carryover solids from the secondary clarifier and provide further BOD5 reduction.  The TWB 

serves as a holding/polishing pond.  This water can be recycled to the refinery for fire protection.  

The treated effluent from the TWB is discharged to the Chicago Sanitary and Ship Canal. 

 

Our analysis of Lemont Refinery’s wastewater treatment system indicates that it exceeds the 

BAT technology for wastewater treatment as presented in the 1982 U.S. EPA “Development 

Document”.  The BAT criteria used as the basis for the U.S. EPA effluent limitations guidelines 

are compared with the refinery wastewater treatment system in Table 3-6.  As shown in Table 3-

6 the refinery treatment system contains all of the BAT components outlined by U.S. EPA.  In 

addition to complying with the U.S. EPA model technology, the facility has continually made 

improvements and upgrades to its wastewater management program to reduce effluent ammonia 

and improve the overall performance of the treatment system.  A summary of the improvements 

and upgrades from 1997 to present is presented in Table 3-7.  This program represents a total 

expenditure in excess of $45,000,000.  Based on the continued compliance with the effluent 

criteria and improvements in effluent quality, it appears that these improvements and upgrades 

have been successful. 

3.3 COMPARISON OF LEMONT REFINERY’S WASTEWATER TREATMENT 
 PERFORMANCE WITH BAT  
To determine if the performance of the treatment system is consistent with BAT, an analysis of 

the treatment plant data was conducted. A detailed review of the WWTP performance data for 

the period August 1997 to March 2007 was conducted.  The secondary system operations data 

and final effluent data are presented in Table 3-8.   

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 25

TABLE 3-6 

COMPARISON OF BAT GUIDELINES WITH LEMONT REFINERY’S 
WASTEWATER TREATMENT SYSTEM 

 

BAT Guidelines Lemont Refinery System 
• Sour water strippers • Sour water strippers provide in excess 

96.5% average ammonia removal 
efficiency  
 

• Flow equalization • Two (2) 4.6 MG process wastewater 
storage tanks providing approximately 
4.2 day equalization capacity in addition 
to a 52 MG stormwater capacity which 
provide 14 days equalization and a 0.25 
MG equalization tank 
 

• Initial oil and solids removal • CPI separators 
• Additional oil and solids removal in the 

two 4.6 MG process wastewater storage 
tanks 
 

• Additional oil and solids removal • 100 ft diameter primary clarifier with 
polymer addition 

• Induced gas flotation 
 

• Biological treatment • Single-stage activated sludge system 
 

• Filtration or other final polishing • 16 MG final polishing pond 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 26

TABLE 3-7 

SUMMARY OF WASTE TREATMENT MODIFICATIONS/UPGRADES 

1997-2007(1) 

 
Year Project 

2000 Installed induced gas flotation system with 
polymer addition to remove insoluble oil/organics 
and suspended solids from the process water 
storage tank discharge. 
 

2003 Added additional strippers in the sour water 
system for ammonia removal.   
 

2003 Upgrade of Sanitare diffused aerators to improve 
oxygen transfer – Cell B. 
 

2006 Upgrade phosphoric acid feed system to optimize 
the performance of nitrifying organisms. 
 

2006 
 

Upgrade of Sanitare diffused aerators to improve 
oxygen transfer – Cell A. 
 

2007 Installing purge treatment unit (PTU) to treat the 
discharge from the FCC wet gas scrubber air 
pollution control project.  The treatment unit 
includes wastewater filtration, solids dewatering, 
breakpoint chlorination/dechlorination, heat 
exchanger, and evaporative cooling tower. 
 

2007 Upgrade of Sanitare diffused aerators to improve 
oxygen transfer – Cell C. 
 

    

Electronic Filing - 
Received, Clerk's Office August 1, 2008



356061001 Table 3-8
Secondary System
Operating History

10/8/2007

Dale

Aug-97
Sep-97
OCI-97
Nov-97
Dec-97

AI
Flow

I{MGD
386
359
342
330
378

Aer Basin Aeration Aer Tk
TSS m II Vola Ii Ie Temp

g Fracllon of

5958 073 91
6803 077 85
8560 080 85
7942 079· 87
8165 079 86

R Sludge
TSS mgll

15213
16612
25756
21962
21076

Ave Sludge
Wasled

MGD
441E-02
459E·03
504E-03
821E-04
115E-04

Sludge
Wasled

aom
306
3.19
350
057
0.08

Aile Sludge Basin Delentlon
Wasled DO Time
Ibldav rAE) davs
5591 40 050
636 37053
1083 27 056
150 30 058
20 36 051

Aer
Inl

800
183
239
266
213
200

F/M 1

day

006
007
006
005
005

Sludge Clar Clar Clar
Age pH Alk TSS
Days Icsu mall mall

14 74 105 34
75 74 132 27
51 74 128 56

162 75 109 23
222 7 4 149 18

Clar
TSS

#/da
1095
8084
1597
633

567.5

Clar
COD
mall
85
76

108
103
78

Clar
COD
#/da
2736
2275
3080
2835
2459

Cia, Clar
BOD BOD
moll U/da
67 216
85 254
72 205

133 366
60 189

Clar Clar Clar Clar Clar Clar Final
NH,-N NH,-N TOI CN Tol CN Phenol Phenol BOD

mall #/da mall #/dav moll #/dav #/da
050 161 0020 06 003 10 186
SOl 1500 0021 06 0035 10 215
5 00 142 6 0028 08 0 078 22 186
052 143 0027 07 0.076 21 174
048 lSI 0025 08 0.05 16125

Final
TSS

#/da
371
343
336
349
377

Average 359
MinImum 330
MaXimu 386

7486
5958
8560

078
073
080

87
85
91

20124
15213
25756

1 09E-02
1.15E·q4
441E·02

759
008
306

1496
20

5591

0.54 220 006
050 183 005

058182 266 0066

84 7 42 125 32
14 7 40 105 18

222 7 5 149 56

940 90 2677
567 76 2275
1597 108 3080

8
6
13

246
189
366

23
05
50

676 0024
143 0020
1500 0.028

07
06
08

0054
0.030
0078

1.6
10
22

177 355
125 336
215 377

Jan-98
Feb-98
Mar-98
Apr-98
May-98
Jun-98
Jul-98

Aug-98
Seo-98
OCI-98
Nov-98
Dec-98

518
445
535
4.50
4.98
4.65
5.20
431
4SO
450
4.24
359

7883
10244
10060
10782
8706
7974
8836
7994
8842
7411
7122

10325

078
078
077
077
077
08

078
079
0.78
078
0.8

082

85
82
83
84
85
89
95
95
91
84
76
77

28677
28704
24161
33338
21455
22549
27605
21044
20766
20416
19118
23113

1 32E·03
141E-03
720E·05
806E-C5
330E·03
455E·03
I09E-04
102E·04
121E-04
128E·04
9.79E-05
852E-04

092
0.98
005

0056
229
3.16

0076
0.071
0084
0089
0068
0.592

317
338
15
22

590
856
25
18
21
22
16

164

37
3.9
3.6
26
28
21
3.9
26
39
40
31
28

037
043
0.36
043
039
041
0.37
045
043
043
045
053

139
205
194
182
245
336
193
245
136
169
199
213

005
005
005
004
007
0.10
006
007
004
0.05
0.06
004

107
116
132
113
71
47

107
95
148
161
96

133

73 122 20
74 153 29
73 147 27
74 139 40
7511433
75 111 48
76 115 30
75 119 37
74 103 25
74 109 19
72 107 33
7 1 97 36

864
1076
1205
1501
1371
1861
1301
1330
9383
7131
1167
1078

82 3542 4 8 207
89 3303 74 275
81 3614 127 567
140 5254 122 458
119 4942 107 444
107 4150 21.4 830
88 3816 8 1 351
120 4313 78 280
101 3791 6.9 259
81 3040 30 113
103 3642 11 0 389
105 3144 9 I 272

039
0.68
0.3
109
3.94

024
067
063
038
111

062

168
252
134
40.9
1636
958
104
24 I
236
143
39.3
186

0019
0.018
0011
0023
0013
0019
0012
0011
0009
0011
0016
0039

08
07
05
09
05
07
05
04
03
04
0.6
12

0083
0057
0053
0112
0.067
0061
0071
0057
004

0.045
0062
0.049

36
21
2A
42
28
24
3.1
20
IS
17
22
15

180
168
245
443
326
522
322
185
139
107
243
204

294
439
231
653
696
4B5
629
527
410
382
41B
2B7

Average 462
Minimum 359
Maximun 535

8848
7122
10782

0.79
077
082

86
76
95

24246
19118
33338

101E-03
720E-05
455E·03

070
005
3.16

200
15

856

3.3
21
4.0

042
036
0.53

205
136
336

0.06
004
010

111
47
161

7 38 120 31
7.10 97 19
76 153 48

1200 101 3879 959 370
713 81 3040 300 113
1861 140 5254 214 830

10
02
39

405 0.017
104 0.009

1636 0039

0.6
03

0.063
0040
0112

24
1.5
42

257 454
107 231
522 696

Jan-99
Feb-99
Mar-99
Apr-99
May-99
Jun-99
Jul-99

AUQ-99
Sep-99
Ocl-99
Noy-99
Dec-99

47B
4.96
458
423
5.72
504
4.27
389
356
4.25
393
4 19

8586
5786
4702
4146
4900
5099
5315
5279
5698
6684
B665
10993

085
085
088
084
084
079
078
0.79
082
082
080
0.B5

76
81
84
85
88
91
98
97
93
82
80
74

23693
16227
13396
11296
12848
13757
15292
13970
15092
16139
286BB
28704

577E-03
907E-05
4.81E-03
196E-03
792E-05
999E-04
108E-04
8.5BE-04
105E-03
757E-04
200E-03
600E-04

4.01
006
334
136
0.06
069
O.OB
0.60
073
0.53
139
042

1141
12

537
184

115
14

100
132
102
479
144

21
61
5.4
7.6
63
63
5.3
54
43
59
3.B
32

0.40
0.39
042
045
034
038
045
0.49
0.54
045
049
046

296
223
262
186
212
123
161
242
220
201
219
196

009
010
013
010
013
006
007
009
007
007
005
004

44
48
21
34

125
76
130
104
176
169
67
68

73 142 50
72 100 46
72 116 79
7.2 104 50
75 118 13
74 133 23
75 121 18
77 122 22
[...]
sludge age does not appear to be a factor which limits nitrification.   

 

The desired minimum dissolved oxygen concentration for biological nitrification is an average 

D.O. of 2 mg/l with a minimum D.O. of 1.5 mg/l.  Nitrifying bacteria are extremely sensitive to 

D.O. concentrations.  Adequate aeration is extremely important to ensure that D.O. levels are 

adequate at all times throughout the aeration basins.  The average aeration basin dissolved 

oxygen concentration has been excellent over the 1997 through 2007 time period.  The D.O. has 

averaged in excess of 4.5 mg/l over the last three (3) years.  The aeration system includes 

ceramic fine bubble diffusers which are distributed uniformly over the entire aeration basin floor.  

The aeration system provides consistently adequately D.O. levels throughout the basins and  

 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 38

provides a very uniform mixing pattern.  Based on this, D.O. does not appear to be a factor 

limiting nitrification.   

 

Optimal nitrification performance occurs in the pH range between 7.2 and 9.0 and in the 

temperature range between 68 and 100ºF.  Aeration basin pH and temperature have remained 

within acceptable ranges throughout the period under review.  The refinery has provisions to add 

steam to maintain the aeration basin temperature above 70ºF.  This is a very desirable feature for 

maintaining optimum treatment and nitrification performance.  The lowest monthly average 

temperature over the period evaluated was 73ºF in November 2002 and over the last two (2) 

winters the average aeration basin temperatures has been 80ºF or above.  This data indicates that 

the pH and temperature have been maintained well within the optimum range for nitrification. 

 

The nitrification reaction consumes 7.1 mg/l of alkalinity (as calcium carbonate) per 1 mg/l of 

ammonia nitrogen removed.  Inadequate alkalinity can result in sharp decreases in pH which can 

upset the treatment system.  The system has had adequate alkalinity available based upon 

residual alkalinities and pH in the effluent.  Alkalinity has consistently been available in the 

influent, and supplementary alkalinity is added when needed to maintain an effluent residual.  

Therefore, alkalinity is not a factor limiting nitrification. 

 

In summary, the Lemont Refinery wastewater treatment system has consistently operated at F/M, 

sludge age, DO, alkalinity, pH and temperature levels normally found to be satisfactory for 

single-stage biological nitrification. 

 

3.6 SUMMARY 
An analysis of the Lemont Refinery wastewater collection and treatment system was conducted 

to determine if the system continues to be a BAT facility.  The results of this analysis indicate 

that the refinery has a state-of-the art wastewater treatment system which exceeds BAT criteria 

and allows compliance with all U.S. EPA refinery discharge regulations and with the current 

NPDES permit for the facility.  The wastewater treatment system has been operated under 

conditions which are optimum to achieve biological nitrification.  However, the system has been 

unable to consistently achieve biological nitrification.  The data has demonstrated that the 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 39

wastewater treatment system is not able to consistently provide biological nitrification to meet 

the 3.0 mg/l ammonia nitrogen standard as required in the Illinois regulations.   

 

Lemont Refinery has an ongoing program to optimize the wastewater treatment system and to 

address problems caused by use of heavier crudes.  This appears to be the proper direction for 

improving wastewater treatment plant performance.   

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 40

SECTION 4.0 

ANALYSIS OF ALTERNATIVES 

 

An alternative procedure for Lemont Refinery to assure sufficient ammonia removal is the 

utilization of additional treatment technologies.  The additional treatment technologies would 

have to comply with an effluent ammonia nitrogen level of 3 mg/l or less on a consistent basis.  

AEI conducted an analysis of these treatment technologies for application at the refinery based 

on technical and economic feasibility.  AEI also reviewed the treatment technologies employed 

at the other Illinois refineries to determine if they were employing treatment approaches which 

differed from the Lemont system. 

 

4.1 SELECTED TECHNOLOGIES FOR EVALUATION 
There are a number of technologies which have been reported to be applicable for providing 

ammonia removal.  A large number of technologies were considered and the following 

technologies and variations were deemed appropriate for evaluation at Lemont Refinery: 

1. Biological Treatment Technologies/Adaptations 

a. Single-stage activated sludge. 

b. Single-stage activated sludge with the supplement of specialized bacteria. 

c. Single-stage activated sludge with a powdered activated carbon supplement. 

d. Single-stage activated sludge membrane bioreactor. 

e. Two-stage activated sludge. 

f. Two-stage biological treatment using activated sludge for the first stage and a 

fixed media system for the second stage.   

 

2. Land Treatment 

 

3. Wetlands Polishing 

 

4. Physical – Chemical Technologies 

a. Ion exchange. 

b. Air stripping. 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 41

c. Steam stripping. 

d. Breakpoint chlorination. 

 

Based on a review of available literature, previous studies on Lemont Refinery wastewater, and 

our personal experience with similar wastewaters, this list of technologies was reduced to the 

four with the greatest potential for achieving the Illinois 3.0 mg/l ammonia nitrogen standard on 

a consistent basis.  The four technologies selected for consideration at Lemont Refinery are: 

1. Activated sludge with powdered activated carbon addition (PACT); 

2. Activated sludge with a fixed media system; 

3. Activated sludge with membrane bioreactor; and 

4. Activated sludge with breakpoint chlorination and dechlorination.   

 

Process designs were developed for each of the four selected ammonia nitrogen removal 

technologies.  The process designs presented in this chapter were developed to treat the design 

waste loadings presented in Table 3-4.  The advantages and disadvantages for each alternative 

are summarized in Table 4-1.   

 

This section will focus primarily on a presentation of the actual design parameters, the required 

modifications to the treatment system to implement these technologies, and a comparative cost 

estimate for each design alternative.  The assumption in this discussion is that the selected 

alternatives will work and be reliable.  However, it is not certain that the refinery can 

consistently comply with the 3.0 mg/l ammonia nitrogen standard even with implementation of 

one of these technologies. 

 

The alternatives presented in this report utilize end-of-pipe processes.  Each design has been 

developed as a complement to the existing WWTP.  Each addition to the existing WWTP is 

designed to improve the existing WWTP’s nitrification capabilities, and add reliability and 

dependability to the system.   

 

 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 42

 

TABLE 4-1 

SUMMARY OF POTENTIAL TECHNOLOGIES 

 

Method Advantages Disadvantages 

Powdered Activated Carbon 
System 

Removes toxic compounds; 
Enhances nitrification; Aids 
solids settling; Removes color.

Increased quantity of sludge 
produced; High operating 
cost; Abrasion to mechanical 
equipment; May require 
expensive sludge disposal and 
carbon regeneration facilities; 
No proven process reliability 
for this type of application. 
 

Fixed Media System Media provides a good growth 
mechanism for nitrifying 
organisms; Easier and less 
costly to operate than PAC or 
membrane bioreactor; Low 
heat loss. 

Chemical incompatibility with 
the refinery wastewater may 
limit media life; No proven 
process reliability for this type 
of application; Based on a 
biological process. 
 

Membrane Bioreactor Allows operation at longer 
sludge ages; Potential for 
water reuse. 

Relatively new technology 
application; Fouling of 
membrane; Potentially short 
membrane life; Increased 
extracellular polymeric 
substance generation; No long 
term experience of this 
application (fouling and 
foam).  
 

Breakpoint Chlorination and 
Dechlorination 

Low capital cost; Easy process 
control. 

High operating cost; Potential 
for formation of toxic 
chlorinated hydrocarbons; 
Handling large quantities of 
chlorine; Requires 
dechlorination; State of 
Illinois (IEPA) is against use 
of chlorination for organic 
wastewaters; creates by-
products in the treated water 
which have greater water 
quality concern than the 
ammonia being treated. 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 43

4.2 ACTIVATED SLUDGE WITH POWDERED ACTIVATED CARBON ADDITION 
The activated sludge process with the addition of powdered activated carbon provides an 

enhancement of the treatment system by providing removal of biologically resistant organics.  

The mechanism for powdered activated carbon to enhance biological nitrification appears to be 

through removal of inhibitory compounds rather than enhanced nitrifier growth on the surface of 

suspended solids.  In this process, powdered activated carbon is added to the aeration basin 

mixed liquor.  The system includes a wet air oxidation process which allows for recovery of the 

powdered activated carbon (PAC).   

 

Design information for the single-stage activated sludge system incorporating powdered 

activated carbon addition is shown in Table 4-2.  A simplified process flow diagram is presented 

in Figure 4-1, utilizing the existing WWTP.  The system will require the construction of a third 

secondary clarifier to handle both the additional solids loading from the powdered carbon and the 

slower settling nitrifying bacteria, and addition of a wet air regeneration system.   

 

An average F/M ratio of 0.1 lb BOD5 applied/lb MLVSS-day is assumed for this design, with an 

average MLVSS concentration of 6,750 mg/l.  The design sludge age is 12 days based on the 

average flow rate of 6.64 MGD.  PAC will be added at a rate of 100 mg/l.  These conditions 

should enable the system to nitrify, and the PAC could provide adsorption of any inhibitory 

substances to the biological nitrification process which may be present.   

 

The carbon will be mixed in slurry form and pumped into the WWTP.  The PAC would be 

regenerated on-site in a wet air regeneration system.  This will provide a ninety (90) percent 

PAC recovery.  The remaining portions of the system would remain intact, with the addition of a 

third secondary clarifier and a gravity thickener for thickening spent PAC prior to wet air 

regeneration.  Some upgrading of the existing system may be necessary to handle the increased 

abrasion due to the presence of the PAC, but no costs are included in our estimate for this 

upgrade.  

 

The cost estimate for this option includes facilities for carbon regeneration and sludge disposal.  

It is assumed that continuation of the present sludge disposal practices will not be possible  

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 44

TABLE 4-2 

PROCESS DESIGN SUMMARY FOR ACTIVATED SLUDGE WITH PAC  

 

Parameter  Units Design Value 
BOD Load 
NH3 Load 
Flow 

lb/day 
lb/day 
MGD 

10,050 
1,065 
6.64 

 
Aeration Basin 
 
Average F/M (BOD) 
Average MLSS 
Total Hydraulic Retention Time 
Total Required Volume 
Number of Aeration Basins 
Average Waste Sludge 
Oxygen Requirements  
Carbon Addition 
 

 
 

lb/lb-day 
mg/l 
days 
MG 

 
lb/day 
lb/day 
mg/l 

lb/day 

 
 

0.1 
6,750 
0.29 
1.92 

3 
9,000 
16,400 

100 
5,540 

 
Secondary Clarifier 
 
Overflow Rate 
Total Clarification Area 
Number of Clarifiers 
Selected Clarifier Diameter (existing) 
    (new) 
Average Underflow Concentration 
Average Recycle Flow 
Average Recycle Rate 

 
 

gpd/sq ft 
sq ft 

 
ft 
ft 

mg/l 
MGD 

% 

 
 

300 
22,100 

3 
2@ 100 
1 @ 100 
10,000 
3.32 
50 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



Electronic Filing - 
Received, Clerk's Office August 1, 2008



 46

because of the presence of the PAC in the waste sludge.  Construction of the new facilities will 

cost approximately $14,800,000, with an annual operating cost of $ 1,424,000.  The annualized 

cost for this alternative is $3,630,000 per year, assuming a capital recovery factor for 10 years at 

8 percent interest. 

 

Although it is anticipated that powdered activated carbon process can improve biological 

nitrification, there is no assurance that it will provide compliance with the 3 mg/l ammonia 

nitrogen criteria.  The powdered activated carbon may not be able to adsorb the compounds 

which limit nitrification at Lemont Refinery, and there is the possibility that compounds 

adsorbed onto the activated carbon can deadsorb, under certain conditions.  This could increase 

inhibition of the nitrifying organisms.   

 

Additional concerns include increased sludge production and higher operating costs.  The 

addition of the carbon can be abrasive to the mechanical components of the treatment plant.  

Overall, there is no proven process reliability that the technology will achieve continuous 

compliance with the 3.0 mg/l ammonia nitrogen effluent criteria. 

4.3 ACTIVATED SLUDGE WITH A FIXED MEDIA SYSTEM 
The operation of an activated sludge system with a fixed media system can provide a mechanism 

for improving biological nitrification.  In this process the activated sludge system provides a 

suspended growth biological system for removal of the organic components in the wastewater.  

This is then followed by a fixed media rotating biological contactor (RBC).  The RBC consists of 

large diameter closely spaced circular discs, with corrugated plastic media mounted on a 

horizontal shaft placed in a concrete tank.  The discs are submerged in the wastewater and slowly 

rotate through the wastewater.  The surface of the discs provide an ideal mechanism for 

nitrifying organisms to grow.  Since the activated sludge process provides organic removal, this 

limits competition on the disc surface between the organisms which remove carbon and the 

nitrifying organisms.  

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 47

The design parameters and process flow diagram for the fixed media attached-growth rector 

system are presented in Table 4-3 and Figure 4-2, respectively.  This would be operated as an 

aerobic process.  A tertiary clarifier would be required following the reactors, since there will be 

some sludge sloughing and additional solids discharging into the RBC system. 

 

The current activated sludge system with the addition of a third secondary clarifier would 

provide the first stage of the process.  The RBCs utilized for the nitrification stage contain a total 

of 6.64 million sq ft of media area.  This would be split into three or four stages to achieve low 

effluent ammonia nitrogen concentrations.  Twelve foot diameter, high-density media is 

specified to minimize the total number of shafts and cost.  The use of this media is possible due 

to the low organic removals which will take place in this treatment step.  The hydraulic loading 

rate used for this design is 1.0 gpd/sq ft.  This corresponds to 6235 sq ft/lb of influent ammonia 

nitrogen.  The design overflow rate of the third clarifier is 600 gpd/ft2. 

 

The total capital cost of installing an RBC system following the existing treatment plant is 

estimated to be approximately $13,500,000.  Operation and maintenance costs were estimated to 

be approximately $1,220,000 per annum.  The total annual cost is $3,220,000/year.   

 

There are potential problems associated with a fixed film nitrification process.  The nitrifiers are 

sensitive to a number of compounds and this can inhibit biological nitrification.  There is a 

potential of chemical incompatibility with the refinery wastewater.  This can result in premature 

failure of the RBC media.  RBC units have been plagued with shaft failure problems caused by 

structural design problems, metal fatigue and excessive biomass accumulation.  Because of these 

problems there is no assurance that this technology can consistently comply with the 3.0 mg/l 

ammonia nitrogen criteria.   

 

4.4  ACTIVATED SLUDGE WITH MEMBRANE BIOREACTOR  
A membrane bioreactor (MBR) is a system which couples the activated sludge process with 

membrane separation of the treated effluent from the mixed liquor. This separator eliminates the  

 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 48

TABLE 4-3 
PROCESS DESIGN SUMMARY FOR ACTIVATED SLUDGE WITH 

A FIXED MEDIA SYSTEM 

 

Parameter Units Design Values 
 
Fixed Media System 
Type  
 
Diameter 
Hydraulic Loading Rate 
Area Requirement 
Total Media Surface Area 
Media Type 
No. of Stages 

 
 
 
 

ft 
gpd/sq ft 

sq ft/lb NH3-N 
106 sq ft 

 

 
 

Rotating biological contractor (RBC)  
 

12 
1 

6235 
6.64 

High Density 
3-4 

 
Additional Secondary Clarifier 
Type 
 
Number 
Diameter  
Side Water Depth 

 
 
 
 
 

ft 
ft 

 
 

Circular 
 
1 

100 
16 

 
Tertiary Clarifier 
Type 
 
Number 
Diameter  
Side Water Depth  

 
 
 
 
 

ft 
ft 

 
 

Circular 
 
1 

120 
16 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



Electronic Filing - 
Received, Clerk's Office August 1, 2008



 50

need of a separate secondary clarifier since the membrane section can be added directly to the 

aeration basins.   The advantage of the MBR process is mainly due to the fact that high MLVSS 

levels and sludge ages can be maintained in the aeration basin.  This is a relatively new 

technology and there is limited experience in applying this technology to the petroleum refining 

industry for nitrogen removal.  

 

There are several advantages associated with the MBR which makes this an alternative for 

consideration.  The MBR process allows retention of suspended matter and most soluble 

compounds within the bioreactor thus leading to a good quality effluent and provides very good 

control with regard to sludge age since the system can be operated with a higher biomass 

concentration.  

 

The design of the system is based on a minimum sludge age of 20 days with a minimum MLSS 

of 5,800 mg/l.  In this alternative, the existing secondary clarifiers would be converted to sludge 

thickeners.  Each basin would be equipped with 320 membrane modules of Siemens (or 

equivalent) B2OR, poly vinylidinedifluoride (PVDF).  These modules would incorporate filtrate 

and air supply header integrally.  

 

Table 4-4 presents the design information for the membrane bioreactor system.  Figure 4-3 

presents the process flow diagram for the membrane bioreactor activated sludge system.  

 

The total capital cost including aeration tank equipment, membrane modules, air scouring and 

filtrate water distribution equipment is estimated to be $54,700,000.  The annual operating cost 

for this system is $3,280,000.  The total annualized cost for the membrane bioreactor alternative 

is $11,400,000. 

 

There is limited data on the utilization of MBR systems for biological nitrification applications in 

the refining industry.  The membrane process allows operation at high MLVSS levels; however, 

since the membrane retains low molecular weigh compounds it may be possible to build up a 

concentration of inhibitory compounds.  Full scale MBR systems have experienced problems  

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 51

 

TABLE 4-4 

PROCESS DESIGN FOR MEMBRANE BIOREACTOR ACTIVATED SLUDGE 

 

Parameter Design Value 

Aeration Basins 
Number 
Volume (MG per basin) 
MLSS (mg/l) 
Membrane Units 
Number of Modules per unit 
Module Type 
Related Equipment 
Membrane Cleaning 

 
3 
1.92 
5800 
One per basin 
320 per basin 
Siemens or equivalent - B3OR poly vinylidinediflouride 
Filtrate and air supply header 
Air souring 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



Electronic Filing - 
Received, Clerk's Office August 1, 2008



 53

with foaming and fouling of membranes.  This necessitates expensive cleaning and replacement 

operations.  This process has a very high capital cost and if the membranes need to be replaced, 

the operating costs would increase significantly.  In addition, the process may not be able to 

provide consistent compliance with the 3.0 mg/l ammonia nitrogen criteria.   

4.5  ACTIVATED SLUDGE WITH BREAKPOINT CHLORINATION/ 
 DECHLORINATION 
Activated sludge with breakpoint chlorination/dechlorination utilizes a physical chemical process 

for nitrogen removal following the activated sludge system.  Specifically, the wastewater with 

nitrogenous compounds is chlorinated with a sufficient dosages of chlorine to produce a free 

chlorine residual.  The hypothetical breakpoint curve is based on a 9:1 Cl:NH3 ratio.  The end 

products of the breakpoint reaction are primarily nitrogen gas (N2) and secondarily, nitrate-

nitrogen (NO3
-).  Any residual chlorine is removed using a dechlorination agent (usually a 

reduced sulfur compound). 

 

Breakpoint chlorination provides chemical destruction of the ammonia nitrogen.  This alternative 

is the simplest of the proposed alternatives in terms of operation and equipment requirements.  

Table 4-5 and Figure 4-4 present the design parameters and the flow diagram for this process 

alternative.   

 

A chlorine contact chamber with a 20 minute detention time, and facilities to add a maximum of 

10,710 lb/day of chlorine are included.  Chlorine is fed at a 8:1 to 10:1 chlorine-ammonia 

nitrogen ratio.  Caustic is added to offset the pH reduction which occurs when the reaction 

converts ammonia to hydrochloric acid and nitrogen gas.  The caustic requirement is estimated at 

10,850 lb/day.   

 

Dechlorination is accomplished by adding sulfur dioxide after the chlorine reaction is completed.  

A reaction tank volume of approximately 9,700 gallons would be required to provide the 2 

minute retention time necessary to complete this second  

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 54

TABLE 4-5 

PROCESS DESIGN SUMMARY FOR ACTIVATED SLUDGE WITH 
BREAKPOINT CHLORINATION AND DECHLORINATION 

 

Parameter Units Design Values 
 
Breakpoint Chlorination 
 
Max Influent Ammonia Load 
C12/NH3-N Ratio 
Max Chlorine Requirements 
Caustic Requirements 
 
Detention Time  
Reactor Volume 
 
Dechlorination 
 
C12 Residual 
 
SO2/C12 Ratio 
SO2 Requirement 
Dechlorination Time 
Reactor Volume 

 
 
 

lb/day 
lb/lb 

lb/day 
mg/l 

lb/day 
min 
gal 

 
 
 

mg/l 
lb/day 
lb/lb 

lb/day 
min 
gal 

 
 
 

1,190 
9 

10,710 
196 

10,850 
20 

92,000 
 
 
 
5 

277 
1 

277 
2 

9,700 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



Electronic Filing - 
Received, Clerk's Office August 1, 2008



 56

reaction.  This reaction is fast enough that in-line dechlorination can be considered, but for 

estimating purposes, a reaction tank is included.  Assuming a 5 mg/l chlorine residual, 

approximately 280 lb/day of sulfur dioxide will be required. 

 

Capital construction costs for the feed equipment, the reaction tanks, and the third secondary 

clarifier are estimated at $1,400,000.  The annul operating cost is estimated to be $3,332,000.  

The estimated total annualized cost is $3,640,000 for the chlorination/dechlorination system.   

 

The chlorination/dechlorination process can remove ammonia.  However, there are potential 

downside risks of this option.  Chlorine as well as chlorinated organic by-products are generally 

toxic to fish as well as harmful to aquatic biota even at low concentrations.  The use of 

dechlorination removes residual chlorine but does not remove chlorinated organics which are 

byproducts of the chlorination process.   

 

The use of chlorine for water and wastewater disinfection is of concern for regulatory authorities 

in the treatment of organic wastewaters.  In the wastewater treatment field, chlorine is known to 

react with organic matter to form disinfection byproducts such as trihalomethanes.  These are 

carcinogens and can be toxic to aquatic species.  Due to the higher organic content of 

wastewaters as compared to drinking water, wastewater chlorination can result in the production 

of a much greater quantity and a much wider range of organic compounds.  These chlorinated 

organic compounds exhibit acute toxicity, bioaccumulation and/or sublethal affects and have 

come under increasing scrutiny and regulation around the world.   

 

Numerous organizations have proposed the prohibition of the use of chlorine and chlorine 

containing compounds for treatment of organic wastewaters because of the toxicity of 

chlorinated organic by-products.  The Illinois Pollution Control Board has eliminated 

chlorination as a requirement for disinfection in many municipal wastewater treatment plant 

discharges, where it had previously been required.  The trend is away from the use of chlorine 

for treatment of organic wastewaters.  Because of these concerns, the use of breakpoint 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 57

chlorination/dechlorination is not a justifiable treatment technology on organic containing 

wastestreams for Lemont Refinery.   

 

Breakpoint chlorination/dechlorination is being used to remove ammonia in the PTU.  However, 

this is an inorganic wastewater and will not produce chlorinated organic by-products.  The 

dechlorination process will remove the residual chlorine.   

4.6 ANALYSIS OF TECHNOLOGIES UTILIZED AT ILLINOIS REFINERIES 
In conjunction with the review of alternative technologies to upgrade the Lemont Refinery, a 

review of the treatment technologies in place at other Illinois refineries was conducted.  The 

refineries included: 

Conoco-Phillips Roxana, IL  

Exxon-Mobil  Joliet, IL 

Marathon  Robinson, IL 

 

A summary of this analysis is presented in Table 4-6. 

 

This analysis indicated that the treatment technologies at all the Illinois refineries are very 

similar.  All have preliminary oil separation followed by an additional oil-water separator using a 

gas flotation process.  The biological treatment process is activated sludge.  The overflow rates 

on the secondary clarifiers are similar.  The only difference in the treatment systems appears to 

be the activated sludge retention time.  The Conoco-Phllips and Marathon refineries have a 

longer retention time than the Lemont Refinery.  The Exxon-Mobil and Lemont Refinery have 

similar activated sludge retention times.  The activated sludge is followed by polishing ponds at 

all refineries except Marathon which has final filters. 

4.7 CONCLUSIONS 
The treatment process at the Lemont Refinery is similar to that at the other Illinois refineries. All 

of the refineries employ the activated sludge process for nitrogen removal. 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 58

TABLE 4-6 

COMPARISON OF WASTEWATER TREATMENT AT ILLINOIS REFINERIES 
AEI JOB NO. N356-01 

 

 Refinery 
System Conoco  

Phillips 
Exxon 
Mobil 

Lemont Marathon  

 
Initial Oil and Solids Removal 
 

 
Oil/Water Separator 

 
API Separator 

 
Two-4.6 MG Process 

Separation Tanks 

 
API Separator 

     
Additional Oil and Solids Removal Dissolved Nitrogen 

Flotation 
Air Flotation Induced Gas Flotation Dissolved Nitrogen Flotation 

     
Biological Treatment Activated sludge with 1.31 

days detention time and 
450 gpd/ft2 clarifier 

overflow 

Activated sludge with 10.9 
hrs detention time 

(upgrading to 19.4 hrs).  
Clarifier overflow 392 

gpd/ft2 

Activated sludge with 7.7 hrs 
detention time and 382 

gpd/ft2 clarifier overflow 

Activated sludge with 1.54 
days detention time and 227 

gpd/ft2 clarifier overflow 

     
Tertiary Treatment Polishing ponds 5.4 

MMgal  
Polishing pond 4.9  

MMgal 
Polishing in treated water 

basin (polishing pond)  
16 MMgal 

Final filtration 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 59

Estimated costs for the four most viable alternatives to upgrade the Lemont wastewater treatment 

system are presented in Table 4-7.  The least expensive of these technologies is the fixed media 

biological treatment unit.  Additional ammonia removal may be achievable by upgrading the 

treatment plant with additional treatment steps such as a fixed media biological treatment unit.  

However, this would be at significant cost, and it is uncertain that the upgraded system would 

achieve consistent compliance with the 3.0 mg/l ammonia nitrogen standard.  Therefore, 

upgrading the treatment system with additional treatment technologies for ammonia removal is 

not justified.   

 

The ongoing optimization program at Lemont Refinery has resulted in improved ammonia 

nitrogen removal.  The Refinery has participated in pilot studies and research programs to 

address problems because of higher solid loadings.  It is anticipated that the refinery will be able 

to improve treatment plant performance based on research through the Petroleum Environmental 

Research Forum.  In addition, improved performance is anticipated in conjunction with 

continued optimization.  However, the capability of any system is limited in large part due to the 

inherent variability in refinery wastes.   

 

We recommend that Lemont Refinery continue its ongoing wastewater treatment improvement 

programs.  These efforts should be directed toward obtaining the maximum possible ammonia 

removal on a consistent basis.  Continued development of operational data under the varying 

conditions inherent with refinery wastes will help to improve the performance of the system, and 

will allow the maximum ammonia removal capability of the system to be achieved.   
 

35606r003 
 

 

 

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 60

TABLE 4-7 

SUMMARY OF PROJECT COST ESTIMATE 
AEI JOB NO. N356-01 

CASE CASE 1 CASE 2 CASE 3 CASE 4 
CASE DESCRIPTION ACTIVATED SLUDGE 

& POWDERED 
ACTIVATED CARBON 

ACTIVATED SLUDGE 
WITH A FIXED MEDIA 

SYSTEM 

MEMBRANE 
BIOREACTOR 

ACTIVATED SLUDGE 

ACTIVATED SLUDGE, 
BREAKPOINT 

CHLORINATION/ 
DECHLORINATION 

 
Major Processes Cost  
 
Site Work, Pumps and Piping  
Electrical 
Engineering 
Contingency 
 
Total Project Cost 
 

 
$9,264,600 

 
$592,400 

$1,000,000 
$1,480,000 
$2,463,000 

 
$14,800,000 

 
$8,487,000 

 
$492,000 
$945,000 

$1,341,000 
$2,235,000 

 
$13,500,000 

 
$35,710,000 

 
$492,000 

$4,016,000 
$5,432,000 
$9,050,000 

 
$54,700,000

 
$468,000 

 
$248,000 
$127,000 
$209,000 
$348,000 

 
$1,400,000 

 
Major O&M Cost (annual) 
 

 
$1,424,000

 
$1,220,000 

 
$3,280,000

 
$3,332,000 

 
Equivalent Annual Cost (a) 
 

 
$3,630,000 

 
3,220,000 

 
$11,400,000

 
$3,640,000 

(a)  Based on a Capital Recovery Factor for 10 years @ 8% interest.

Electronic Filing - 
Received, Clerk's Office August 1, 2008



 

 

 

 

 

 

 

 

APPENDIX A 

CALCULATION OF EFFLUENT CRITERIA  

Electronic Filing - 
Received, Clerk's Office August 1, 2008



NPDES Permit Cales IEPA - 2006 Proc Config
Load Limit Calculations
Based on Federal Regulations - 40 CFR419
168.626 barrels of crude oil processed per day

././ .. /. .

8/29/2007

Process
Capacity M

Capacity Relative to Throughput
Weighting Processing

bbJ's Factor Config uration

Crude: Desi!=}n 168.626
Desalt 168.626 1.000

Atmos Dist. 168.626 1.000
Vac.Dist. 82.807 0.491

2.491 1 2.491

Process
Capacity M

Capacity Relative to Throughput
Weighting Processing